# 1. Name of the medicinal product

**Emvite Super Capsules** 

# 2. Qualitative and quantitative composition

Each soft gelatin capsule contains:

Ingredients	Amount
Vitamin A (as palmitate)	25,000 iu
Vitamin E acetate	5.0 mg
Vitamin B1	1.0 mg
Vitamin B2	1.5 mg
Vitamin B6	1.0 mg
Folic Acid	0.15 mg
Nicotinamide	10.0 mg
Vitamin C	50.0 mg
Calcium pantothenate	5.0 mg
Vitamin B12	1.0 mcg
Vitamin D3	200 iu
Calcium (from di calcium	75.0 mg
phosphate)	
Phosphorus (from di calcium	58.0 mg
phosphorus)	

For the full list of the excipients, see section 6.1.

# 3. Pharmaceutical form

Softgel capsule.

Brownish, soft gelatin capsule.

# 4. Clinical particulars

## 4.1 Therapeutic indications

Emvite Super capsule is indicated for:

- Prevention and treatment of vitamin deficiencies.
- Enhancement of immune function.
- Improvement of general well-being.

# 4.2 Posology and method of administration

Adults: One capsule daily, preferably with meals.

Children: As directed by a healthcare professional.

Method of administration: Oral

#### 4.3 Contraindications

- Hypersensitivity to any of the components.
- Hypervitaminosis A or D.
- Severe renal impairment.

#### 4.4 Special warnings and precautions for use

- Do not exceed the recommended dosage. Keep out of the reach of children.
- Multivitamins are not recommended for the treatment of sever specific vitamins and minerals deficiencies.
- Use with caution in patients with liver or kidney disease.
- Consult a healthcare professional before use during pregnancy or lactation.

# 4.5 Interaction with other medicinal products and other forms of interaction

- Alcohol consumption may impair absorption and metabolism of several B-complex vitamins and reduce the efficacy of supplementation.
- Retinoids: Concomitant use may lead to additive toxicity and increase the risk of hypervitaminosis A.
- Bile acid sequestrants: May impair absorption of fat-soluble vitamins including vitamin A.

#### 4.6 Fertility, pregnancy and lactation

Use under medical supervision during pregnancy and lactation.

#### 4.7 Effects on ability to drive and use machines

No known effects.

#### 4.8 Undesirable effects

Rarely, gastrointestinal disturbances or allergic reactions may occur.

#### 4.9 Overdose

Symptoms depend on the specific vitamins involved. Management is symptomatic and supportive. Gastric lavage may be indicated in acute cases.

# 5. Pharmacological properties

#### 5.1 Pharmacodynamic properties

Emvite Super capsule provides essential vitamins that support metabolic functions, enhance immune response, and improve overall health.

#### 5.2 Pharmacokinetic properties

- **Absorption:** Most components are well absorbed in the gastrointestinal tract.
- **Distribution:** Widely distributed to tissues; some are stored in the liver.
- **Metabolism:** Fat-soluble vitamins are metabolized hepatically.
- Excretion: Primarily renal and fecal depending on solubility of components.

#### 5.3 Preclinical safety data

Not applicable.

# 6. Pharmaceutical particulars

#### 6.1 List of excipients

(FILL-IN LATER)

# **6.2 Incompatibilities**

None known.

#### 6.3 Shelf life

2 years.

#### (FILL-IN LATER)

#### 6.4 Special precautions for storage

Store in a cool, dry place below 25°C. Keep out of reach of children.

#### 6.5 Nature and contents of container

Blister packs containing 30 softgel capsules.

## 6.6 Special precautions for disposal

No special requirements.

# 7. Marketing authorisation holder

Zolon Healthcare Limited.

9, Town Planning way,

Ilupeju Lagos.

# 8. Marketing authorisation number(s)

N/A

# 9. Date of first authorisation / renewal of the authorisation

N/A

# 10. Date of revision of the text

N/A